

MUTUAL CORNELL

David M. Gariepy
Garland Chain
417 John Dietsch Blvd.
North Attleboro, MA 02763

January 25, 2018

CERTIFICATE OF ANALYSIS
Date Submitted: 1/15/18
18063969-4

Style number: 4
Item Description: Solder brass
Sample Date: 1/12/18

Sample Type: CPSC
Analyzed by: ME on 1/18/18
Samples submitted by customer, results relate only to items tested.

NA
No pass/fail due to compositing.

Accessible components	Lead	Cadmium	Unit
1 Chains (combined sample of shown styles)	33	< 10	ppm
Surface coatings N/A			



Kevin E. Donahue
Laboratory Director

Jeff Mascoli
Laboratory Manager

The reference method was CPSC-CH-E1001-08 and/or CPSC-CH-E1003-09 and/or CPSC-CH-E1002-08.1 with instrument parameters set in accordance with Perkin-Elmer Atomic Absorption and Inductively Coupled Plasma Metals Testing Procedures for the analysis of Lead and Cadmium. Test report shall not be reproduced except in full, without written approval of the laboratory. The uncertainty of each measurement is +/- 10% which represents the expanded uncertainties at approximately 95% confidence level using a coverage factor of k=2.

Method Reporting Limit for Lead 20 ppm and for Cadmium 10 ppm

Pg. 1 of 1

ISO/IEC
17025:2005
ACCREDITED

136 Corliss Street. Providence, RI 02904
Tel (401) 274-9998 • Fax (401) 274-9990
www.mutualcornell.com

